
+--- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - COMPOSICION QUIMICA --- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - -+

COLADA      ESPECIFICACION                 C        MN       P         S        SI        CU       CR       NI        MO       ALT      V        NB/CB    TI

146960      ASTM A36/ASME SA36 ED01 AD03.   0 .220    0 .860    0 .012    0 .014    0 .190    0 .010    0 .020    0 .020    0 .004    0 .027    0 .002    0 .001    0 .003

146961      ASTM A36/ASME SA36 ED01 AD03.   0 .165    0 .430    0 .011    0 .009    0 .110    0 .020    0 .020    0 .020    0 .002    0 .032    0 .003    0 .001    0 .002

246488      ASTM A36/ASME SA36 ED01 AD03.   0 .174    0 .450    0 .021    0 .009    0 .140    0 .030    0 .020    0 .020    0 .005    0 .035    0 .005    0 .001    0 .002

+--- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - PRUEBAS AL PRODUCTO --- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - -+

COLADA          PCHON.          NO.PLACA        ESPESOR(Plg. )    L .ELASTICO      R.TENSION       %ELON.          T.ELONG.         DIR.

146960          3250            99060241        0 .2500           52.333(KSI)      68.531(KSI)      28(%)           8                90

146960          4090            99041451        1 .0000           42.759(KSI)      71.398(KSI)      26(%)           8                90

146960          4210            99062721        0 .5000           41.320(KSI)      63.929(KSI)      25(%)           8                90

146960          4220            99062611        0 .5000           40.235(KSI)      63.639(KSI)      26(%)           8                90

146961          3010            99041601        0 .6250           45.284(KSI)      67.612(KSI)      27(%)           8                90

146961          3050            99041591        0 .6250           44.093(KSI)      66.506(KSI)      28(%)           8                90

146961          3120            99020991        0 .5000           39.469(KSI)      61.686(KSI)      27(%)           8                90

146961          4160            99062701        0 .5000           40.090(KSI)      61.678(KSI)      29(%)           8                90

246488          3130            98880241        0 .5000           45.007(KSI)      68.880(KSI)      27(%)           8                90

246488          3140            98880251        0 .5000           46.844(KSI)      70.396(KSI)      29(%)           8                90

246488          3180            99062731        0 .5000           41.675(KSI)      63.936(KSI)      26(%)           8                90

246488          4050            98880491        0 .6250           46.844(KSI)      70.396(KSI)      29(%)           8                90

+-- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - PRODUCTO EMBARCADO --- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - -+

COLADA          PCHON.          NO.PLACA        ESPESOR(Plg. )    ANCHO(Plg. )      LARGO(Plg. )      NORMA                           PEDIDO          PARTIDA

146960          4210            99062721        0 .5000           96.0000         480.0000        A-6                             0000061003      000120

146960          4220            99062611        0 .5000           96.0000         480.0000        A-6                             0000061003      000120

146961          4010            99062691        0 .5000           96.0000         480.0000        A-6                             0000061003      000120

146961          4110            99062671        0 .5000           96.0000         480.0000        A-6                             0000061003      000120

146961          4120            99062641        0 .5000           96.0000         480.0000        A-6                             0000061003      000120

146961          4130            99062631        0 .5000           96.0000         480.0000        A-6                             0000061003      000120

146961          4140            99062681        0 .5000           96.0000         480.0000        A-6                             0000061003      000120

146961          4150            99062651        0 .5000           96.0000         480.0000        A-6                             0000061003      000120

146961          4160            99062701        0 .5000           96.0000         480.0000        A-6                             0000061003      000120

146961          4170            99062661        0 .5000           96.0000         480.0000        A-6                             0000061003      000120

146961          4180            99062711        0 .5000           96.0000         480.0000        A-6                             0000061003      000120

246488          3180            99062731        0 .5000           96.0000         480.0000        A-6                             0000061003      000120

COLADA          PCHON.          NO.PLACA        ENTREGA          PED.CLIENTE

146960          4210            99062721        1000597878       100000534

146960          4220            99062611        1000597878       100000534
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